4

1. H

(535)\3—7‘f7%1—-7®7lfv?4)/7ﬁﬁ
—ENEMARBZEO—T 4+ F2—-THI2IFIAMNERIF YL ABOBER -1 —
FRXEBEIE®

i)

AL EMBBAD =7 4> Fa— TRBEHRICE > T
EHENTB), FAKCREREDCLEENEEET 2
L EABRBCEREORGBORENELLNL . 22T,
CITER =T 4 Fa—TOREAEATORE 2 BET 2

oIz,

BN ERICERTREL? 2914 FRAFY L XS
BV —ZXF 4 P PRAFYLVAEABED 7 4> BB IV 7

AYDRMIB (FVRE) D7V w T4V 7 ESKXBrE 8

L.

2 K &

7294 PRXAFUL AH439(18Cr—0.5TI) & A — X5+
A FPRATF L ZAHIMLEB L U36LEICOWTFig. 1 2R
THETLY 2~ EDOIL v F 4 o VS5 UREREB LU

EFREELRDL.
308 %

) SYFREROSHAREMAICH (BEH 2 X 0" )G

51 %m
vEZ

. HBLZWETT3H, 74 BBorhi3#Hidtho

EAERITZ W, (Fig.2)

@ 439 MBMHCERL, 7 BOSAREBRLS ©

BEWEI Y FEBOZRIZES, 74V BLIVREnEH

AKE W,

B 7+ EEERIIFis.3 CHAERT IO, UK

(Fig.2(a))

BOBRBLAKEZLWIAXEETFTRETH S .
W EEBECHLTEMEOZZIRD S w.(Fig. 1)

B DEnXxSk, BIFHBO - 40 F2—-TDT7 4 ¥

BOZ7L v T4 7HBETIVFELIDLRETH B.

Decrease in diameter (W)

20
439
0 = 5 kgf/mm? ,
P = 20 kgf 2,
0 Land o/
® Fin ./
10 /
@
_,—Q-f”'
0/2/
”45"’
Q . 1 n 1
105 106 107

Number of cycles N (cycles)

Fig.3
between land and fin area.

Comparison of fretting wear behaviors
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Fig.1 Fretting fatigue test method.
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Fig.2 Fretting fatigue test results.
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Fig.4  Comparison of fretting wear rate

among the materials tested.



